%,

\ &RV

i/

=78

-.?3'“\
/'/ -:U-._.
19\N 8 &
=
=

~Jdec—9

&R ¢LCSYSONd ®

22CSPSOINd -10°202ShSOoNd
:222vvSOINd 20gvvSonNd




PARTS DRAWING - PM0542000.01; PM0542200.01; PL0542000; -

PC0542000; PC0542002

PARTS DRAWING - PM0544000; PC0544000

awuw@ &

-,

English

12




PARTS LIST

‘-

oo oo .
gelglgyigleqiziglgdig|a|s|gg|gig|g 818
REF PART DESCRIPTION §§ 31333122 §§ 2 §§ §§§ 3130888
NO NO Scid|881€188151€151818|8|1881818(818 18
oo (oo jajoaa jGjaja |jala o oo (ol ja | la a
1 Note A Engine, 5 HP 1 1 1
1 Note A Engine, 8 HP 1l 1 111
1 Note A Engine, 10 HP 1 {1111 111 11111
2 0050448.01 Adapter, Engine 1 1 1
2 0050236.01 Adapter, Engine R ERIRIE 101 111111111
3 0000901.01 Bolt, Wz 5/16-24 x 5/8 4 4 4
3 0000919.01 Bolt, Wz 3/8-16 x 3/4 4] 4 [ 4] 4 [4]14]{4 4] 4 4141 414 4
4 0051249 Rotor, 2 KW B/S 1 1
4 0049617 Rotor, 2 KW B/S 1
4 0049679 Rotor, 4 KW B&S 1 111 1] 1
4 0049620 Rotor, 5 KW B&S 1 1] 1] 111 111] 1
5 Note B Washer, Lock 5/16 212 112 1 j1j2l2]2j1[2[ 2 [2{1]1l2]2
6 0035030 Bolt, Hex 5/16-24 x 6 1 1 1 i
6 0041483 Bolt, Hex 5/16-24 x 5 3/4 1 1 (1 111
6 0035055 Bolt, Hex 5/16-24 x 6 5/8 1111 111 11111
7 0051250 Stator, 2 KW, 60 Hz 1
7 0035089 Stator, 2 KW 1
7 0048634 Stator, 2 KW 1
7 0049790 Stator, 4 KW 1] 1 111
7 0050027 Stator, 4 KW, 60 Hz 1 ‘
7 0049795 Stator, 5 KW, 60 Hz 111 1 1
7 0052222 Stator, 5 KW, 60 Hz, IC, CSA 191
7 0055315 Stator, 5 KW, 60 Hz i1 1
7 0050508 Stator, 5 KW, 60 Hz, IC 1
8 0034801 Connector Hsg. Set, Endbell 1] 1 111 111 1 {111
8 0049835 Connector Hsg. Set, Endbell 1 1 11 1 111
9 0034801 Connector Hsg. Set, Panel 1 1
9 0049200 Connector Hsg. Set, Panel 1 1 111
10 0051252.01 Endbell, Wired Complete 1
10 0048838.01 Endbell, Wired Complete 1] 1
10 0048571.01 Endbell, Wired Complete CSA 11101
10 0048635.01 Endbell, Wired Complete CSA 1 i
10 0049664.01 Endbell, Wired Complete LA 1 !
10 0048164.01 Endbell, Wired Complete 1
10 0048872.01 Endbell, Wired Complete 1 111 1
10 0048839.01 Endbell, Wired Complete 1
10 0052709 Endbell, Wired Complete 1
10 0049327.02 Endbell, Wired Complete CSA 111
10A 0050439 Brush, E-4R 2] 2 12] 2 [2]212)21212] 2 12121222
10B 0035188 Bearing, Needle FTT-1212 IR IR IR R RN IR
10C 0051251 Capacitor, 12mfd 1
10C 0034819.01 Capacitor IR IR IR IR RIEEE
10D 0006296 Diode Assembly 21 2 2 12 212 2 1212
10D 0006006 Diode Assembly 2 212 2
10E 0038976 Heat Sink, Diode IR IR IR IR IEIRER
10F 0038968 Cover, Brush 1010 1 Pyttt j1yp1g 1
10G 0049070 CB 15 Amp 1 2 14(4] 4
10G 0049459 CB 18 Amp 1
10G 0049071 CB 20 Amp 112 2 1
10G 0049072 CB 25 Amp 2 ]2
11 0047090 Bolt, Hex Hd 1/4-20 x 3 3/4 4 4 4
11 0034561 Bolt, Hex Hd 1/4-20 x 5 41 4 {4 4] 4
11 0040816 Bolt, Hex Hd 1/4-20 x 6 4 141414 4] 4 44| 4
12 0008854 Lug, Ground (BRI RN IR IR I IR ERIEEE
13 Note B Washer, Flat 1/4 4 [ 4] 4 17| 4(4]7][7(41417] 4 1414|1444
14 Note B Washer, Star External 1/4 101 112 1111212111102 1 (111111212
15 0040832 Nut, Nyloc 1/4-20 4 (4] 8 (12| 8 [ 8{12(124!8|12 4 |4[8]| 8]13|13
16 0037952 Carrier, Assy 1 1 1

10 English




P
1

S o S0

g2 8|88 |8|gqlsig|S|glylgleel8ig|glg |8
REF NO PART NO DESCRIPTION §§ 3’ gg ggg E § ﬁ ‘“:,: ‘ﬁ 3 gg g g g § g

2315152 (5521512122 2 5|88 (8 (8(8l8 !¢
16 0037986 Carrier, Assy 1 1
16 0049454.01 Carrier, Assy 1 111 1 111
16 0051779 Carrier, Assy 1 111 1 111
17 0048837 Cap, Plastic 4 14| 4 {41414 4| 4 41 41414
18 0038596 Rubber Feet 4 14 4 414
19 0052209 Isolator, Engine 2 12| 2 {21212 2{2 2121212
20 0035121 Isolator, Stator 111 1 111
20 0051094 Isolator, Stator 2 12| 2 {212]2 2|2 21 2(21}2
21 0049693 Bracket, Stator 111 (111 1p1 1] 111 [1
22 Note B Bolt, 5/16-18 x 1 3/4 3 3
22 Note B Bolt, 5/16-18 x 5/8 1 1 1
22 0049279 Bolt, Wz 5/16-18 x 1/2 3 14 3 {3]4!4 31 4 3| 3/4(4
23 0048736 Nut, Nyloc 5/16-18 2 42 7 (70 7717192719 212! 7]17(917
25 Note B Washer, Flat 5/16 4 |4 9 9] 9 1919]1314|9/13] 4 [6] 9] 9[13]9
26 Note B Bolt, 5/16-24 x 1 1/2 1 1 1
27 0039024 Spacer, 1" 1 1
28 0049224 Assy, Ground Wire 1 {11 (1111 111 111111
29 Note B Washer, Star External 5/16 2 121 2 (212]2 2| 2 21 2122
30 Note B Bolt, Hex 5/16-18 x 3/4 1101 (1|11 111 1110111
33 0049453.02  Shield, Heat 1 P11 (111 111 1110111
35 0051532 Assy, Deflector 1 111 1 111
36 Note C Tank, Assembly Complete 1 11 1 j1[111 111 11 1111
36A 0055340 Cap, Fuel 1111 (1]1i1 111 11111 1(1
36B 0049114 Fuel Valve w/Bushing 1 1101 (1§11 11 1110141
37 0047790 Fuel Filter 1 (1] 1 (1151 111 1110111
38 0048243 Bushing, Step 4 14 4 4[4/ 4 41 4 41 4144
40 0050001.01 Panel, Wired Complete 1
40 0052226 Panel, Wired Complete 1
40 0055295 Panel, Wired Complete 1
40 0055482 Panel, Wired Complete 1
40 0055475 - Panel, Wired Complete 1
40 0050503.01 Panel, Wired Complete 1
40A 0049071 CB, 20 Amp 2
40A 0049072 CB, 25 Amp 2|12
40A 0048067 CB, 15 Amp, CSA 250V 212
40A 0049070 CB, 15 Amp 212
40A 0049459 CB, 18 Amp 1
40C 0047776 Switch, Rocker Lighted 1 1
40D 0048900 Strain, Relief, Heyco 3213 1
40F 0050625.01 Module, idle Control 1 1
40G 0050515 Cord, Assy 1
45 0049897 Assy, Elec. Start 1 1 1
45A 0030148 Switch DR-45450A 1 1 1
55 0051933 Bolt, 5/16-18 x 3 1 1
58 0051799 Electro-Magnet Assy 1
58 0050148.01 Electro-Magnet Assy 1
59 0051830 Bracket, |die Control 1 1
60 0052627 AVR

Note A: Coleman Powermate will not provide engines as replacement parts. Engines are covered through the engine

manufacturer's warranty. Consult the accompanying engine manual or contact our service department for assistance.

Note B: These are standard parts available at your local hardware store.
Note C: Contact your nearest Coleman Powermate Service Center for replacement fuel tanks.

WARNING

WARNING: To avoid possible personal injury or equipment damage, a registered electrician or an
authorized service representative should perform installation and all service. Under no circumstances
should an unqualified person attempt to wire into an utility circuit.

Electrical: For models approved for the City of Los Angeles (PL's), the ampacity of the phase conductors from the generator
terminals to the first over current device shall not be less than 115 percent of the nameplate rating of the generator.

English

11




